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McINTOSH LALANI ENGINEERING LTD.

Tiangsn & I5%

QR G, CIPPOC STRENGTH TEST RESULTS
Project No.: ML 2084
Supplier: Lafarge
Project: Courtyard on Bear St Spee. Strength 30
Cement Typa: 10
Client: Arctos and Bird Enterprises Lid Date Placed: March 23, 2004
Box 1526
Briaff, Alberia
Til 184
Attention; Mr. Gary Doyie
” b
20% TA Miy
Test Location:  Suspended slab
Gridlings D-F and 5-7
Cippoc Age Teat date Test | Compressive | Typeof Commens
Numbar Days By Strengh, MPa | Failure
4 2 25-Mar BDB 186 C
5 & 2%-Mar JTM 224 c
&
Rermarks:

go; Kristy Neisty, RIC : Fax 2708402

Al Popp, PCL site Fax ; 1- 403-760-3581

Ann Grahar, PCL Fax: 717 « 1789
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McINTOSH LALANI ENGINEERING LTD.

CONCRETE STRENGTH TEST RESULTS

S preponiad hocatn b fo tha sote v af the

slipuitad ellord. Mcintophl e Enginosring J4a. & not rreznable,
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infarraation from delivery sip
Projact No.! ML~ 2084
Isupphier: Laforpe Constryction Materfals
Project: Courtyard on Bear Stroet Truck Now 2193 Plant Dep.: 8:10
Tleket No. 3328380 Mix. No,; LL3OHE
Client: Arctos and Bird Enterprises Lid froad mmount: o m Curmulative: 8o
Box 1526 Admixture; Super Plagtilzor: 4L/’ Other: 30%FA
Banff, Alberta Winter Meah Fibres: Qathb{%):
TiL 184 Spec. Strengiin 3 MPa Specifiad ain 0 Vo
, Cemant Typet 10 Spac.Slumpt B0 _mm
Attention: Mr, Gary Dovie IMax. Agpregate size; 20 mm
Test Location: Suspanded stab ground fevet { beams)
powr#2from Do Eand 6107 Tast fime 007
Temperahire: Arlc: -2 Concrete, °C:_ 22,8
Conerele Seltihg Temp.: Min,. °C 21 Max, "Ct 24
: Sharmp: H0/110_wmm Alr Conmtent: 1.8 %
Placing  Chitte: Pump:____ thucketr X _ Unit Welght; Kg/m®
Method: Other; Crana Daie Cast: Mateh 23, 2004 By: Ja
Date Received: March 25, 2004 By BhB
Test Number: 2
Cylinder Ago Test date: Test Compressive Type of Comments
Number Days By Strazygﬁ WMfa Fallure
282 7 ao-Mar RW 25.2 ¢
293 a8 20-Apr BDA 36,8 <
224 5& 18-May S0 306 ¢
285 58 18-May 80 383 c
Remurks:
cot Knsty Niesh - RJC » Fax 270 - 8402
Al Popp, PCL, gite Fax ; 1-403 -760-3561
Ann Graham, PCL Fax : 2507600
, < é'/i T?’
Reviewed Byt P.Eng
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McINTOSH LALANI ENGINEERING LTD.

Blanaddd A 2DY
stk i CONCRETE STRENGTH TEST RESULTS
information from delivery olip
Project No.. ML - 2064
Suppller: Lafarge Consiruetion Materials
Project Courlyard on Bogr Bireet ‘Truck No.: 2168 Hlant Dep.: %15
Ticket No.: 3328386 MiX No.: DL301IE
Client: Arctos and 8ird Enterprises Lid Load amount 80 Cumulatve:” 560  m®
Box 15268 Admixture! Super Plasticizer: y2Lim’ Othen: 30%FA
Banf, Albarts Winter Heat: Fibres; Cally(%h):
Tk 184 Spes, Strenpth; 30 MPa  Spechied sin 0 %
Cement Type: $0 | SpecSlumpt 76 mm
Attertion: Mr. Gary Doyle hh‘tax. Aggregate siza: 20 mm
- Tast Location: Suspended slab ground leval :
gridiines Eto Fand 6107 Test time: 10:24 '
Temperature: Alr, °C: -4 Concrete, °C: 192
Conerete Selting Temp.: Min., °C: 21 Mex.,"C: 24
Stamp: FO/8D Air Content: 1.8 %
Macitg Chute: ___ Pumpi____ Bucket: X Unil Weight: Kgim®
Method: Other:  Crang Date Cagt: March 23, 2004 By: J5
Date Received: farch 25, 2004 By: BDE
Tast Number: 3
Cylinder Age Test data Test Compressive | Type of Comments
Number Days By Strength, MPa | Fallure
286 7 30-Mar RwW 24,1 G
287 28 20-Apr SDA, 371 C
268 6 18-May 850 42,6 C
289 56 " 18-May 50 43.9 ¢
Remarks:
oo Kristy Niesh - RJG » Fax 270 - 8402
Al Popp, POL, slle Fax ¢ 1-403 -780-35681
Ann Graham, PCL Fax 1 2580-7695
Reviewnd By: ‘ ; ’\ [ - P.Ang
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McINTOSH LALANI ENGINEERING LTD.

Ginndand Ay
B e CONCRETE STRENGTH TEST RESULTS
Information from delivery ship
Project No.; ML -~ 2064
Supplier; Lafarge Construction Matatlals
Froject: Courtvard on Bear Sirget Trick No.: 2997 Plant Deb.: 10:40
b'ﬁcket No.: 3328382 Mix No.: UL3OTE
ChHlent: Astios and Bird Enterprizes Lid Load amounk gp Cumuiative: 1040 m°
Box 1626 Adrristiire: Super Plasticizer; 1zl Ciher: - JUNFA
Banff, Atberta Winter Heat; Flbras: CaCi{%):
T4 1B4 Spew, Strangth: 80 MPa  Specified air 0 k
Cement Typa: 10 Spac.Slump: 75  mm
Aftention: Mr. Gary Doyle Mayx. Aggregate size; 20 i
Test Location; Suspended slab ground leved
gidinesSio6and Do B Test tme: 12400
Temperature; Alr, °C: 2 Conerote, °C: 22,4
Concrate Setting Temp.: Min,, "0 21 Max,’C: 24
Slump: S0/80 mm Air Contant: 1.6 %
Placig Chuter  Pumpi___ Bucket X Unit Walght: Gl
Method: Other:  Crane Date Cost: March 23, 2004 By: JS
Date Received: March 28, 2004 By: BDE
Test Number; 4
Cylinder Age Tost date Tast Compiessive | Type of Comments
Number Days By Strenpgth, MPa Failure
300 7 30-Mar RW 289 c
301 28 20-Apr SDA 387 ¢
302 E6 18-May S0 39,5 [
303 56 18-May 50, 40.1 ¢
Remarks:
ce: Krisly Nigsh - RJC « Fax 270 - 8402
Al Popp, POL, sile Fax ¢ 1-403 J7€0-3581
Ann Graham, PCL Fax @ 250-7695
Raviewad By “?q:' P.Eng
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McINTOSH LALANI ENGINEERING LTD.

Sichdany A2
SR G, CIPPOC STRENGTH TEST RESULTS
Project Nao: ML 2084
Supplier: Lafarae
Project: Courtyard on Baar St Spee. Strangth: 30
Ceoment Type: 10
Chent: arctos and Bird Enferprices Ltd Date Placad: | Apl 27, 2004
Box 1526
Bnaff, Alberia
TiL 184
Attantlon: Mr, Gary Doyle

Test Location: Suspended slab 35 % FA Mf'}(

fevel 1 between gridiines

1-2 and B-C
Cippoc Age Test date Fest Compressive | Typsof Gomments
Number Days By Strength, MPa ;| _Faiiure
15 3 30-Apr BE 24.3 C
16 & 3-May BB 210 c

Remarks:
ce: Kristy Nelsh, RIC | Fax 2708402
Al Popp, PCL site Fax ; 1- 403.760-3681
Ann Grahzm, PCL Fax; 250 - 7695
Reviewed By: (@K I o J P.Eng
— AN\, -
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McINTOSH LALANI ENGINEERING LTD.

PinnisntAehd
P i, CONCRETE STRENGTH TEST RESULTS
Informatlon from delivery slip
Project Neu! ML « 2064
Suppliern Lafurge Congtruction Materlals
Project Courtyard on Bear Street Truck No. 2876 Plant Rep.: 7144
Ticket Now: 33287386 Mix No.t LLB0ATID
Glient: Arclos and Bird Enterprises Lid Load amount: 80 mt Cumulative: 80 mw
Elox 1528 Admixture: Super Plasticizers X Qthar:
Banit, Alborta Wintar Maat: Fibres; CaCi (%)
TiL 184 LSpea. Strengih; 30 MPa  Spocified aln %
Cemant Typa: 10 Bpee.Slump: 75 mm
AHention: Mr. Gary Doyle lMax. Augregate zize: 20 mm
Test Location: Suspended siab level 1 @ gridiines
BioCand 1102 Test time! 842
Temperature: Alr, °C: 7 Concrete, °C:__ 19
Congrete Seting Temp.: Min,, ¢t 2 Max,C: 21
. Slurnp: 80/140 mm Air Content 1.5 %
Placing Chutet _ _ Pumpi____ Bucket X Unit Weight: Kghr®
Method: Other:  Crane Date Cast: April 27, 2004 By J8
Pate Recelvey; Aprll 30, 2004 By JE
- Test Number: 1
Cylinder Age Taut date Test Compressiva Type of Commants
Number Days By Strongth, MP2 | Failure
384 [4 A-May KN 228 <
385 26 25May 88 31.3 C
386 &6 22-dun &5 36,8 c
387 56 22-Jun 8s 36,5 c
Remarks:
ce: Kiisty Niesh » RJC « Fax 270 - 8402
Al Popp, PCL, site Fax : 1403 «7680-3584
Ann Grabram, PUL Fax @ 280-7605
Reviewad By: l ; Q [ " P.Eng
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McINTOSH LALANI ENGINEERING LTD.

ardes A Ry
B CONCRETE STRENGTH TEST RESULTS
information from delivery slip
Project No.: ML - 2064
Supplier: Lafarge Construgtion Materials
Froject Colintyard on Begr Strest Truck Ne.! 286G Plant Dep.: B0
Tioket Now; N/A Mix No.: UL30A11D
Cllgnn; Arctos and Bird Enterprises Lid Lead amount; 80 m Cumitative: 545 m'
Box 1828 Admidure: Super Plastiolzen X Other:
Banff, Alberta Winter Heat; Flbres: CaCh(%):
TIL 1B4 Spec. Strangth: 20 MF:  Specified air: %
Cement Type: 10 Spec.Slump: 75 mm
Attention: Mr. Gary Doyle Max. Apgragato size: 20 mm
Test Location: Suspended skab lavet 1 "pour 1
Lridlines AtoBand 304 Test tme: . 1038
Temperature: Al G 7 Concrals, "C: 206
Concrete Seliing Terp.: Min., "C: 21 Max., °C: 2
Slurmpe 801140 mm Alr Content: 1.8 %
Placing Chuter ___ Pumpi___ Bucket X Unit Weight: Kg/m®
Method: Otherr  Crane Data Cast: Agril 27, 2004 By: JS
Date Recsived: Ap 20, 2004 By: JS
Test Number: 2
Cylindar Age Test date Test Compregsive | Typa of Comments
Numher Days By Strength, Mz Fallure
388 7 aMay KN 254 ¢
3eh 28 25-May 58 384 C
380 58 22=Jun 55 44.2 <
301 56 22-Jun 88 41,4 c
Remarks:
go. Kristy Nlesh - RIG - Fax 270 B402
Al Popp, POL, site Fax ; 1-403 -760.3681
Ann Graham, PCL Fax : 280-7605
Reviewet By: %i ( ( : P.Eng
AN\
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McINTOSH LALANI ENGINEERING LTD.

Slanduro A ok

B e, CONCRETE STRENGTH TEST RESULTS
tnformation from delivery slip
Project No.: ML - 2084
Supplier; Lafarge Constction Materals
Project: Couriyari on Bear Street Truck N 2188 Plant Dep,: 11:22
Ticket NO. 3328748 Mix No.; ULBDAIID
Cllent: Arclos and Bird Erterprises Ld fLoad amotmt: m' Cumulative: o
Box 1526 Admixturs: Super Plasticizer X Other:
Banff, Albarta Winter Meat: Fihres: CaClp(%) )
T1L 184 Spec. Strength; 80 MPa  Specliad alr %
Coment Type: 10 Spec.Slump: 5 mm
Attention: Mr. Gary Doyie Max. Aggregate size; 20 mm
Testlocation:  Suspended siab level 1 'pour 1
' Sidines CloDandBio 7 Test fimes 12:07
Temperature: Alr, °C: 7 Concrete, °C: 18.8
Concrete Setting Temp.: Min,"C: 21 M=x,®C: 21
Slurmp: 80120 mm Alr Content; 1.8 %
Plaging Chuter __ Pump:__ Bucket X Unif Weight: Keg/m®
Method: Other:  Crane Date Cast Apri 27, 2004 By: J3
Date Retelved: Aprll 30, 2004 By: Js
Taest Numbar: 3 '
Cylinder Age Test date Test Compressive | Type of Commants
Nurrber Days By Strength, MPa Failure
£ 7 4-May Bh 318 o
383 28 a5-May 88 35,0 2
394 56 22-4un 58 3.0 4]
395 58 22-Jin 88 40.3 C
Ramarks?
og: Kiisty Niegh » RJC » Fax 270 - 8402
Al Popp, PCL, clis Fax ! 1-403 .76D-358%
Ann Crabarm, POL Fax ; 350-7646
Reviewed By: (’m ( - P.Eny
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McINTOSH LALANI ENGINEERING LTD.

Eundat A 2y
Sl B CONCRETE STRENGTH TEST RESULTS
Information from defivery sifp
Projest Now: ML+ 20684 .
. Supplier: __Lafarge Construction Malerials
Prajeck: Courtyard on Bear Strect Truck No.! 2645 Plant Bep.; 14:05
feket No.: 3328755 Wix No.: ULS0ATD
Chent: Arctos and Sird Enterprizes Lid Load amaunt: m® Cumulative: m
Box 1526 _ Admixiure: Super Plasticizerr X Othor:
Banff, Alherta - Winter Heat: Fibres: CaCly(%}
1L 184 Lspeu. Strength: 30 MFPa  Specified alr: o
Goment Type: 10 Spee.Blump: 78 mm
Attention: Mr. Gary Dovie Max. Aggregate size: an mm
Test Lovatlon: Suspended slab level 1 'pour 4
HidinesDwEand 7to 8 Test fme: 14:52
Tamperature; Air, °C: 10 Conerete, °C: 204
Conerete Setting Temp.: iy, °C: 21 CMax, 0 29
Slymp: 804120 mim Air Canfent: 1.6 %
Placing Chute: = Pump:__ Bucket: X Unit Weight: Koim®
Method: Other  Crane Date Cast; ___Apnl 27, 2004 By: 48
. Date Received: April 30, 2004 By: Js
Test Numban 4
Cylindar Age Test data Test Compressive Typa of Comments
Number Days By Strangth, MPa Faflure -
356 7 aMay KN 20,4 c
387 28 25-May 55 35.1 <
298 56 22-Jun 58 38,2 G
398 58 22-4un 58 384 &
Remarks;

ce: Kristy Nigsh « RJIC - Fax 270 - 8402
Al Popi, PCiﬂ_s‘ilte Fax ; 1-4D3 7603581
Arn Graham, PCL Fax ; 250-7605

Reviowad i;y: E @ L T?, P.Eng
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McINTOSH LALAN! ENGINEERING LTD.

Tiantineg b 288
@B === CIPPOC STRENGTH TEST RESULTS
Profect No.: ML, 2064
Suppler tLafarge
Project: Courtyard on Bear 8t . {Speo. Strehgth: 30
Cament Type: 10
Client! Arctos and Bird Enterprises Ltd Date Placed: May 21, 2004
Box 1526
Enaff, Alberta
T1L 1B4
Adtgntion: My, Gary Dovle
. 7 ,
Test Location; Suspended slab : 40 b FA M IX
pour 2 level 3
Cippac Age Test dale Test Compressive | Type of Comments
Number Prays By Strength, MPa | Failure
23 4 25-May BB 23.1 o
24 3] 27-May Bi 278 c
Remarks:

oe; Kristy Neish, RJG : Fax 2708402
Al Popp, PCL site Fax ; 1« 403.760.3581
Ann Graham, PCL Fax: 250 - 7685

Reviewad By: c’i«(\—? B.Eng
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McINTOSH LALANI ENGINEERING LTD.

CONCRETE STRENGTH TEST RESULTS

Information from dellvery slip

Project No.: ML - 2064 .
Suppiler: Lafarge Consiruction Materials
Project: Courtyard on Baar Street Truck Nou 2876 Plant Dap.: 7:80
Ticket No.: 3320045 Mix No.: UL30ATIC
Client: Arctos and Bird Enterprises Lid Load amount: 80 Cumutative: B m
Box 1526 Admixture: Super Flasticlzer: x Other:
Banif, Alberta Winter Heal: Fibres: CaCiy (%)
T1iL 184 Spec, Strehgth: 30  MPz  Specifiedain  NA %
Ceorment Type: 10 Spec.Slurnp: 80 mim
Attention: My, Gary Dovis Max, Aggregaio stze: 20 mm
Test Locetion: Suspended slab @ leve) 3
basm along oridiing 4 from H lo J Tost fime; 8:46
) Temperature: Air°C: 2 Concrete, °C:__ 18 _
Concrefe Setling Temp.: Min, °C: 21 Mex,’Cr | 27
Slusmp: B0/120  mm Alr Content: 1.8 %
Placihg Chute: Pump: ___ Bucket X Unit Weight; Koi®
Mathod; Othei: Crane Bate Cast; May 21, 2004 By: 48
Date Recolved: May 28, 2004 By: JB
Test Number; 1
Cylinder Age Test date Test Compressive Type of Commenis
Number Days By Strength, MPa | Failure
444 T 28-Muy BB 255 C
445 28 18-Jun 88 g2 C
446 56 16-Jul &35 45.0 G
447 66 18uJut 88 477 C
Remarks!
co: Kristy Nlash « RJIC - Fax 270 - 8402
Al Popp, PCL, site Fex ; 1403 -760-358%
Ann Graham, PCL Fax : 250-7685
Reviewed By: W P.Eng
AN —
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McINTOSH LALANI ENGINEERING LTD.

@ =55, | CONCRETE STRENGTH TEST RESULTS
Infosmation fram delivery slip
Project No.: M. ~ 2064
‘ Suppiler: Lafarge Construciion Matarials
Project: Gouryard on Bear Streat Truck Nou: 2183 Plant Bep.: 9:26
T Tloket No.: 3329051 Mix No.! UL2CATIC
Client: Arctos and Bird Enterprises Ltd l-ond amount; 80 m Cumuiative: 845 m
Box 1526 Admixture: Super Plasticizen X Othen:
Banff, Albstid Winter Heat: Fibras: CaCl{%):
TiL 184 I8pes, Strength: 30 WMPa  Specified air NiA - %
) Crmant Type: 10 Spac.Slump: 80 mm
Attehtion: Mr. Sary Doyle ’ lMax. Agpragate size; 20 mm
Tast Loeation; Suspended slab @ lovel 3
fromgridine GoHand4in 5 Tast time: 10:27
TFomperature: Alr, *C: 3 Concrete, °C: 12
Concrete Satting Temp.! Min., °C: 21 Wex. o2t
Shurnp: BR/110 mm Aiir Content: 1.6 %
Plagng Chute: _ Pump:__ Buckek X Unlt Weight Ko/m®
Method: Othern  Crans Date Cast; May 21, 2004 8y J8
Date Received: May 25, 2004 By: S
Tost Number: 2.
Cylinder Age Tost date Test Compressive | Type of Comments
Number Days By Shength, MPa | Fallure
448 7 25-May BB 25.1 C
449 28 F8«Jun 55 307 Y]
450 b 16-Jul 85 43,8 c
451 56 16-Jul B 40.6 C
Remarks:

ee; Kristy Niash « RJC - Fax 270 - 8402
Al Popp, PCL, site Fax ; 1-408 -760-3581
Ann Gragham, PCL. Fax ; 2507695

Raviewed By: ‘ W P.Eng
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Sh e, CONCRETE STRENGTH TEST RESULTS
Information from delivery ship
Project No.: ML « 2084
Supplien Lafarge Construction Materials
Projact: Coyrtyard on Bear Street ‘Truck No.: 21585 Plant Dep.: T0:40
‘ Ticket Ne.: 3B20057  Mix Na.: ULA0AT1C
Cliant: Arctos snd Bird Enterprises |Ad l.oad amount: 8o m Cumulative: 1010 m®
Box 1526 Admixture: Buper Plasficizer; X Others
Banff, Albarta Winter Heal: Fibres: Calh(%);
TiL 184 Spec. Strangth: 30  MPa  Specifiedaln  NA 0 %
Carvent Type: 10 Spec,Slump: BO mm
Aftention: Mr. Gary Doyle WMayx, Aggregate size: 20 mm
Test Lecaton: Suspended siab @ lavel 3
fomgrding F o Gand 8107 Test ima: 1202
Temperature; Alr, e 5 Congcrete,°C: 15
Concreta Setting Temp,: Min,, °C: 21 Max,, °C: 27
Shump; 70/100  mims Alr Content: 1.8 %o
Placing Chute: ___ Pump:___ Bucket X Unlt Weight: Ka/m?
Method; Other: Crane Date Cast May 21, 2004 By: J$
Date Recslivad: May 2B, 2004 By: S
Tost Number: 3
Cylintier Age Teost date Test Compressive Type of Comments
Number Days By Byrangth, MPa Falture
452 7 28-May Bg 25.8 o
453 28 18«3un 88 31.8 ¢
454 &6 16-Jul 58 438 ¢
455 68 16-Jut 83 40,5 C
Remarks:
ot Kristy Nigsh - RJC « Fax 270 » 8402
Al Popp, PCL, site Fax ; 1-403 -760-3581
Ann Grahan, PCL Fax 1 250-769%
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